
r 

PROCEEDINGS OF THE 

INTERNATIONAL Syr'IPOsIuM ON 

EFFICIENT WATER USE IN URBAN AREAS 

- Innovative Ways of Finding Water for Cities - 

n 

Implemented 8-10 June 1999 in Kobe, Japan 

Organised by 
UNEP International Environmental Technology Centre (UNEP-IETC) 

Co-organised by 
Environment Agency, Government of Japan 
Global Environment Centre Foundation (GEC) 
International Lake Environment Committee Foundation (ILEC) 

Supported by 
WHO, UNCHSHabitaO, UNU, UNCRD, Environment Australia, 
American Water Works Association, Fukuoka City Waterworks Bureau 



PROCEEDINGS OF THE 
INTERNATIONAL SYMPOSIUM ON 

EFFICIENT WATER USE IN URBAN AREAS 
- Innovative Ways of Finding Water for Cities - 
[...]
meet higher water quality objectives for water reuse and to protect public health. Conventional and advanced 
wastewater treatment consist of a combination of physical, chemical, and biological processes and operations 
to remove settleable, suspended, and dissolved solids, organic matter, metals, nutrients, and pathogens from 
wastewater. Most of the current wastewater reclamation and reuse technologies are essentially derived from 
those used in water and wastewater treatment. However, opportunities for adopting technological innovations 
are much greater for water reuse applications, because reclaimed water will have an economic value as an 
alternative water supply. Furthermore, contrary to the disposal of treated effluent, where federal or national 
regulations are enforced by "command and control" methods of water pollution control, water reclamation 
and reuse allow more flexibility in water quality management, and consequently more possibilities for 
adopting innovative technologies. 

Table 1 shows a summary of major unit operations and processes used for wastewater reclamation. At 
present, the dominant wastewater reuse applications, worldwide, are irrigation of agricultural lands, parks 

- 125 - 



and golf courses. However, there has been considerable progress in reclaimed water applications in the urban 
setting such as toilet flushing, cooling, fire fighting, and stream flow augmentation. Furthermore, future use 
of reclaimed water may involve a completely controlled "pipe-to-pipe" system with an intermittent storage 
step, or it may include blending of reclaimed water with non-reclaimed water, either directly in an engineered 
system or indirectly through a surface water supply reservoir or a groundwater recharge scheme. 

Tertiary and Advanced Wastewater Treatment 

After conventional biological treatment processes (e.g., activated sludge process, trickling filters, and 
oxidation ponds), tertiary or advanced treatment can be applied to remove additional dissolved and 
suspended contaminants, nutrients, specific metals, and other harmful constituents (see Fig. 1). 

Filtration. Filtration is a solid/liquid separation process that effectively removes suspended particles larger 
than about 3 jim. When wastewater passes through a column of granular media, particles are removed by 
impaction, interception, and physical straining. As particles accumulate in the filter media, headloss through 
the filter increases, making necessary for the filter to be cleaned by backwashing using a combination of air 
and water scour. To avoid rapid build-up of headloss and reduction of run time, filtration is most effective if 
the particle concentration (as TSS) is lower than 20 mg/L. Filtration can be used downstream of primary 
sedimentation (primary effluent filtration), or downstream of secondary sedimentation (tertiary filtration). 

As pathogenic organisms are associated with particles, filtration is an effective process for reducing pathogen 
concentration in wastewater streams, and provides an excellent pre-treatment for disinfection. Filtration is 
stipulated as a required treatment process in many applications, because its favorable effect on aesthetics, 
particle removal, and disinfection effectiveness. If water is to be treated by activated carbon, ion exchange, or 
reverse osmosis, filtration is used to reduce solids loading on these processes and improve their overall 
effectiveness. 

Adsorption. Activated carbon adsorption is effective in removing hydrophobic organic compounds from 
surface and groundwater sources. Compounds with low water solubilities, such as organic solvents and 
chlorinated organic solvents, are adsorbable because of their low water solubility. Water soluble compounds 
and larger compounds are better removed by oxidation or ultrafiltration. In most cases testing is necessary 
(isotherm evaluation, dynamic adsorption testing) to determine the applicability of activated carbon treatment 
to a water of specific quality. 

Membrane Processes. Among advanced treatment processes, membrane applications have clearly emerged 
as one of the promising alternatives to conventional advanced physical-chemical treatment, which usually 
includes chemical coagulation, flocculation, and granular-medium filtration. Membrane processes, ranging 
from microfiltration to reverse osmosis, are finding their way to cost-comparable applications for removal of 
microorganisms in membrane bioreactors, and for removal of trace organic substances, specific ions, and 
dissolved solids. 

Membrane processes include microfiltration, ultrafiltration, nanofiltration, reverse osmosis, and 
electrodialysis. Microfiltration is effective for removal of particles, and can be competitive with conventional 
granular medium filtration. Ultrafiltration is effective for removal of particles and macromolecules. 
Nanofiltration and reverse osmosis are effective for removal of dissolved ions from liquids. While 
membranes have multiple applications, the useful life of a membrane closely depends on avoiding conditions 
that will cause fouling, scaling, or chemical interactions. Membrane process success is highly dependent on 
appropriate pretreatment. Pretreatment options include filtration for coarse particle removal, scale control, 
and chemical addition. Post treatment includes water pH stabilization to prevent corrosion, and air stripping. 

- 126 - 



Table 1. Unit operations and processes used in wastewater reclamation (Adapted from Asano, 
and Levine, 1998). 

Coagulation 	Addition of chemicals to destabilize 
colloids and suspended matter 

Process 	 Descron 

Solid/liquid separation 

Flocculation 	Particle aggregation 

Filtration 	Particle removal by granular 
medium 

Sedimentation 	Gravity settling of particulate 
matter, chemical floe, and 
precipitates 

Biological treatment 

Application 

Promote particle destabilization to 
improve flocculation and solids 
removal 
Particle agglomeration upstream of 
liquid/solid separation operations 
Removal of particles larger than 
about 3 4m 
Liquid/solids separation 

Aerobic biological 	Biological metabolism of Incorporation and removal of 
treatment 	wastewater and solids by organic matter from wastewater by 

microorganisms in an aeration basin synthesis into microbial cells and 
CO2  and H20 

Oxidation Pond 	Ponds with 2 to 3 feet of water Reduction of suspended solids, 
depth for mixing and sunlight BOD, fecal bacteria and ammonia 
penetration and oxidation and 
synthesis by algae 

Disinfection 	The inactivation or removal of Protection of public health 
pathogenic organisms using 
oxidizing chemicals, ultraviolet 
light, caustic chemicals, heat, or 
physical separation processes 

Advanced treatment 

Activated Carbon Process by which contaminants are 
physically adsorbed onto the carbon 
surface 

Air Stripping Wastewater is distributed over a 
packing through which forced air is 
drawn to extract ammonia and 
volatile organics from the water 
droplets 

Ion Exchange Exchange of ions between an 
exchange resin and water using a 
flow through reactor 

Lime treatment The use of lime to precipitate in 
high pH various cations and metals 
from water and wastewater 

Removal of hydrophobic organic 
compounds 

Removal of ammonia nitrogen and 
some volatile organics 

Softening and removal of selected 
ionic contaminants; Effective for 
removal of cations such as 
calcium, magnesium, iron and 
anions such as nitrate 
Used to stabilize lime-treated 
water, to reduce its scale forming 
potential 

- 127 - 



Membrane 	Pressure driven membrane 	Removal of impurities, bacteria 
processes and 	processes to separate impurities, 	and viruses, dissolved salts from 
reverse osmosis 

	

	colloids, ions from water, based on water and wastewater 
size exclusion or molecular 
diffusion 

Disinfection. Disinfection is an essential component of many wastewater reclamation and reuse treatment 
systems. The objective of disinfection processes is to inactivate/destroy pathogenic organisms. Disinfection is 
typically used as one of the final treatment processes in a treatment system. Chemical disinfection practices 
are based on addition of a strong oxidizing chemical such as chlorine, ozone, hydrogen peroxide, or bromine. 
Ultraviolet radiation is an alternative to oxidation process that can achieve disinfection. Other methods for 
decreasing the microbial content of reclaimed wastewater include exposing pathogenic organisms to high pH 
environments as in lime treatment. Alternatively, organisms can be effectively removed by physical methods, 
such as membrane filtration systems. 

The most common type of disinfection system is chlorine at dosages ranging from 5 to 15 mg/L, with a 
recommended contact time of 30 minutes to 2 hours. For wastewater reuse, it is important to remove residual 
chlorine to prevent complications in downstream beneficial uses. Dechlorination is often used as a final step, 
and is accomplished using sulfur dioxide or other reducing agents. Activated carbon adsorption is also 
effective for removal of residual chlorine. 

Ultraviolet disinfection has been demonstrated to provide a viable alternative to chemical disinfection 
processes, at doses ranging from 100 to 120 mWs/cm 2, and higher. The performance of UV disinfection is 
influenced by water turbidity and UV lamp intensity, which in turn can be reduced by lamp age and the 
fouling characteristics of the wastewater. Upstream filtration is usually essential to prevent particle shielding 
of pathogenic microorganisms and thus reducing the effectiveness of UV disinfection. 

CATEGORIES OF WASTEWATER REUSE 

In the planning and implementing a wastewater reuse project, the intended wastewater reuse applications 
govern the degree of wastewater treatment required and the reliability of wastewater treatment processing 
and operation. In principle, wastewater or any marginal quality waters can be used for any purpose provided 
that they are treated to meet the water quality requirements for the intended use. Seven categories of reuse of 
municipal wastewater are identified in Table 2, along with the potential constraints. Large quantities of 
reclaimed municipal wastewater can be used in four reuse categories: agricultural irrigation, landscape 
irrigation, industrial recycling and reuse, and groundwater recharge. 

In California, where the largest number of wastewater reclamation and reuse facilities has been developed in 
the United States, at least 330 million m 3  of municipal wastewater are currently reused. This figure 
corresponds to around 8 percent of municipal wastewater generated in the State (State of California, 1990). 
According to the only available national survey on wastewater reclamation and reuse projects, 536 
wastewater reuse projects were in existence in the United States in 1975. The estimated total volume of 
wastewater reuse was 2.6 x 1012  m3/d (Metcalf & Eddy, 1991). A considerably greater quantity of reclaimed 
water has been in use nationwide since 1975, but, unfortunately, there is no national summary of such data. 

Agricultural and landscape irrigation is the largest current and projected use of reclaimed wastewater in the 
United States. Irrigation uses can offer significant opportunity for wastewater reuse since, in many and and 
semi-arid regions of the world, approximately 70 to 80 percent of applied water is used for irrigation. Much 
of the attention focused on reclaimed water over the last two decades has been for its use in the urban 
environment, such as for landscape irrigation, and its potential for groundwater recharge. Nonetheless, the 
historical application for agricultural purposes continues to dominate worldwide; for example, wastewater 

- 128 - 



reuse for agricultural irrigation amounted to 63 percent of the total reclaimed water used in California in 
1987. At least 20 different food crops were irrigated with reclaimed water, as well as at least 11 other crops 
and nursery products in California. 

Table 2. Categories of municipal wastewater reuse and potential constraints 

Wastewater reuse categories 	Potential constraints 

Agricultural irrigation: 
crop irrigation Effect of water quality, particularly, 
commercial nurseries salts on soils and crops 

Landscape irrigation: Public health concerns related to pathogens 
park (bacteria, viruses, and parasites) 
school yard 
freeway median Surface and groundwater pollution if 
golf course not properly managed 
cemetery 
greenbelt Marketability of crops and public acceptance 
residential 

Industrial reuse: 
cooling 	 Reclaimed wastewater constituents 
boiler feed 	 related to scaling, corrosion, biological 
process water 	 growth, and fouling 
heavy construction 

Public health concerns, particularly 
aerosol transmission of organ ics and 
pathogens in cooling water and pathogens 
in various process waters 

Groundwater recharge: 
groundwater replenishment 	Trace organics in reclaimed wastewater 
salt water intrusion 	 and their toxicological effects 
subsidence control 

Total dissolved solids, metals, and pathogens 
in reclaimed wastewater 

Recreational and 
environmental uses: 

lakes and ponds 	 Health concerns of bacteria and viruses 
marsh enhancement 
streamfiow augmentation 	Eutrophication due to nutrients 
fisheries 
snowmaking 	 Esthetics including odor 

Nonpotable urban uses: 
fire protection 	 Public health concerns about pathogen 
air conditioning 	 transmission by aerosols 
toilet flushing 

- 129 - 



Potable reuse (repurified water) 
blending in water supply 
pipe to pipe water supply 

Effects of water quality on scaling, 
corrosion, biological growth, and fouling 

Potential cross-connections with potable 
water systems 

Trace organics in reclaimed wastewater 
and their long-term toxicological effects 

Esthetics and public acceptance 

Public health concerns on pathogen 
transmission including viruses 

Arranged in descending order of volume of use. 

The largest industrial application of reclaimed water in California was for paper manufacturing. Other 
significant industrial uses were power plant cooling, watering of log decks, and cooling water in a steel 
manufacturing plant (State of California, 1990). 

WASTEWATER REUSE IN DEVELOPING COUNTRIES 

Reclaimed wastewater regulations for conserving water resources and protecting health in developing 
countries are often established in relation to the limited resources available for public works, piped water 
supply, sewers, and water and wastewater treatment. Confined wastewater collection systems and wastewater 
treatment facilities are often nonexistent, and wastewater often provides an essential irrigation water and 
fertilizer source. The greatest concern with the use of wastewater for irrigation is that untreated or 
inadequately treated wastewater contains numerous enteric helminthes such as hookworm, ascaris, trichuris, 
and, under certain circumstances, the beef tapeworm. These infectious agents as well as other pathogens can 
damage the health of field workers, and the general public consuming the contaminated crops. 

The Health Guidelines for the Use of Wastewater in Agriculture and Aquaculture published by the World 
Health Organization in 1989 have been accepted as reasonable goals for protecting public health in 
agriculture in developing countries. In several Middle Eastern countries that have recently developed 
facilities for wastewater reuse, the tendency has been to adopt more stringent wastewater treatment and reuse 
regulations, similar to the State of California regulations. Adoption of more stringent regulations was chosen 
to promote public acceptance and to protect an already high standard of public health by preventing, at any 
expense, the introduction of pathogens into the human food chain. In less affluent countries, a critical 
evaluation on wastewater reclamation and reuse should be carried out in relation to other health delivery 
systems such as domestic water supply, food sanitation, and hospital care - a difficult decision. 